Y% pennsylvania
r ’ DEPARTMENT OF ENVIRONMENTAL
PROTECTION

Northcentral Regional Office
CLEAN WATER PROGRAM

Appllilcation Type Rem.eV\./aI NPDES PERMIT EACT SHEET Application No. PA0020567
Facility Type MUnICIQal INDIVIDUAL SEWAGE APS ID 1068718
Major / Minor Major Authorization ID _1405388

Applicant and Facility Information

Applicant Name
Applicant Address

Applicant Contact
Applicant Phone
Client ID

Ch 94 Load Status
Connection Status

Date Application Received
Date Application Accepted

Northumberland Borough,
Northumberland County

175 Orange Street

Northumberland, PA 17857-1669

Jeremy Deitrick, Superintendent

(570) 473-1992

61468

Not Overloaded

No Limitations

August 4, 2022

August 17, 2022

Facility Name
Facility Address

Facility Contact
Facility Phone
Site ID
Municipality
County

EPA Waived?
If No, Reason

Northumberland Sewer Authority
WWTP

100 Water Street

Northumberland, PA 17857-1945

Jeremy Deitrick, Superintendent

(570) 473-1992

459358

Northumberland Borough

Northumberland

No

Major Facility, Significant CB Discharge

Purpose of Application Renewal of a Major NPDES permit for a POTW

Summary of Review

The subject facility is a major Publicly Owned Treatment Works (POTW) serving Northumberland Borough and portions of
Point and Upper August Townships in Northumberland County.

A map of the discharge location is attached (Attachment A).

Sludge use and disposal description and location(s): The facility’s dewatered sludge is disposed by landfill. Per the application
99.897 dry tons were disposed in the previous year.

Public Participation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.

Approve Deny Signatures Date
v Kecth C. Allison
Keith C. Allison / Project Manager May 4, 2022
v Nicholas W. Hartranft
Nicholas W. Hartranft, P.E. / Environmental Engineer Manager May 5, 2022




NPDES Permit Fact Sheet NPDES Permit No. PA0020567
Northumberland Sewer Authority WWTP

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 1.125
Latitude 40°52'59.42" Longitude -76° 47' 40.55"
Quad Name Northumberland, PA Quad Code

Wastewater Description: _Sewage Effluent

Receiving Waters _Susquehanna River (WWF) Stream Code 6685
NHD Com ID 65643397 RMI 125.7
Drainage Area 11,300 mi? Yield (cfs/mi2) 0.0988

USGS Gage 01540500,
SusquehannaR. @

Q7-10 Flow (cfs) 1116 Q7-10Basis Danville (1981-2008)
Elevation (ft) 430 Slope (ft/ft) 0.0009

Watershed No. 5-E Chapter 93 Class. WWE

Existing Use N/A Existing Use Qualifier N/A

Exceptions to Use _ None Exceptions to Criteria None

Assessment Status Not attaining

Cause(s) of Impairment PCB and Mercury

Source(s) of Impairment Source Unknown

TMDL Status Final, 3/12/99 Name _ Susquehanna River PCB TMDL
Nearest Downstream Public Water Supply Intake Sunbury Municipal Authority

PWS Waters Susquehanna River Distance from Outfall (mi) _1.8

Changes Since Last Permit Issuance: The above stream and drainage characteristics were determined for a previous
review and remain adequate.

Other Comments:

This discharge is not affecting the above-listed impairment for PCBs in the River and is not identified as a contributor to
the impairment in the TMDL. The impairment to the River for PCBs is due to legacy contamination and is not reasonably
expected to be discharged by the Northumberland Borough. No potential sources such as landfills or incineration
activities contribute to the discharge. Per the TMDL “PCB present in the main stem of the Susquehanna River is believed
to reside primarily in sediment due to historic use.” Mercury was not detected at a detection level of 0.16 pg/L which is
less than the Target QL of 0.2 ug/L. Therefore, no additional monitoring will be required at this time related to these
impairments.

The discharge is not expected to affect any downstream water supply at this time with the limitations and monitoring
proposed. It is noted that while this discharge is only 1.8 miles upstream from the Sunbury Water Authority withdrawal,
the discharge is to the western side of the North Branch of the River and the Sunbury withdrawal is from the Eastern side
of the combined River.



NPDES Permit Fact Sheet NPDES Permit No. PA0020567
Northumberland Sewer Authority WWTP

Treatment Facility Summary

Treatment Facility Name: Northumberland Borough STP

WQM Permit No. Issuance Date Permit For:
4913404 A-1-2/11/14 Amendment to increase size of VLRs, add two digesters, and move
Chlorine contact tank and sludge pumping

Original — 5/13/13 New treatment facilities including grit removal, 3 VLRs, 2 final
clarifiers, phosphorus removal, and hypochlorite disinfection,
modification to aerobic digesters, and upgrades to the Queen Street
Pump Station.

4913402 4/14/13 Transfer from Northumberland Sewer Authority and consolidation of
seven previous permits covering the Northumberland Borough
conveyance system.

4913401 4/1/13 Transfer and consolidation of five previous permits covering the
Northumberland Borough treatment system.

Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Sewage Secondary Activated Sludge Hypochlorite 1.125
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
1.125 2346 Not Overloaded Aerobic Digestion Landfill

Changes Since Last Permit Issuance: None.

Other Comments: Treatment consists of Bar Screen and mechanical screen at the Queen Street Pump Station and Grit
removal, Vertical Loop Reactors, Alum addition, Secondary Clarifiers, Liquid hypochlorite disinfection, aerobic digesters,
and sludge press.

Stormwater Requirements

The permittee has identified one stormwater outfall discharging from the facility, 002.

Stormwater requirements will be included in the NPDES permit because the discharge from the facility meets the
definition of a storm water discharges associated with industrial activity in 40 CFR §122.26(b)(14)(ix).

The requirements of the December 2022 PAG-03 Appendix J are appropriate for this discharge and will be included in
this permit. The requirements include twice per year monitoring of stormwater outfalls for Total Nitrogen, Total
Phosphorus, TSS, Oil and Grease, pH, and Chemical Oxygen Demand. Benchmark monitoring levels from the PAG-03
for TSS (100 mg/L), Oil and Grease (30 mg/L), pH (9), and COD (120 mg/L) will be included in the draft permit.

These stormwater discharges also are not expected to affect any downstream water supply at this time with the
monitoring proposed.




NPDES Permit Fact Sheet NPDES Permit No. PA0020567
Northumberland Sewer Authority WWTP

Industrial Users

The facility does not have any significant industrial users. The industrial users identified in the application include:
e Butter Krust Baking Co. (3042 GPD)
¢ Keystone Forging Company (500 GPD)
¢ River Run Foods (650 GPD)

Hauled-In-Waste

Per the application, the facility has not received any hauled-in wastes over the past three years and the Borough does
not anticipate receiving any over the next permit term.




NPDES Permit Fact Sheet

Northumberland Sewer Authority WWTP

NPDES Permit No. PA0020567

Compliance History

DMR Data for Outfall 001 (from February 1, 2022 to January 31, 2023)

Parameter

JAN-23

DEC-22

NOV-22

OCT-22

SEP-22

AUG-22

JUL-22

JUN-22

MAY-22

APR-22

MAR-22

FEB-22

Flow (MGD)
Average Monthly

0.838

0.793

0.571

0.523

0.523

0.457

0.464

0.546

0.836

0.832

0.758

0.921

Flow (MGD)
Daily Maximum

1.233

2.037

1112

0.96

0.8

0.554

0.553

1.045

2.675

1.364

0.947

2714

pH (S.U.)
Minimum

6.5

6.6

6.5

6.4

6.6

6.4

6.8

6.7

6.9

6.9

6.6

6.7

pH (S.U.)
Maximum

6.9

7.1

7.2

7.3

7.1

7.1

7.2

7.2

7.2

7.3

7.1

7.4

TRC (mg/L)
Average Monthly

0.3

0.5

0.3

0.5

0.3

0.5

04

0.5

04

0.4

0.3

0.4

TRC (mg/L)
Instantaneous
Maximum

0.9

1.1

0.4

3.0

0.4

0.9

0.6

0.7

0.6

0.6

0.7

0.7

CBODS (Ibs/day)
Average Monthly

<19

25

<17

20

23

<13

15

15

<14

<16

<18

<12

CBODS5 (Ibs/day)
Weekly Average

24

41

27

32

30

16

17

17

<19

<21

28

<14

CBOD5 (mg/L)
Average Monthly

<3

4

<4

4

5

<3

<2

<2

<3

<2

CBOD5 (mg/L)
Weekly Average

3.4

6.3

41

41

6.6

4.1

4.5

4.2

<24

<22

3.7

<22

BODS5 (Ibs/day)
Raw Sewage Influent
Average Monthly

1052

1095

1192

1299

958

1553

1343

1370

1359

1493

1881

1412

BODS5 (Ibs/day)
Raw Sewage Influent
Daily Maximum

1393

1805

2251

2110

1421

2763

3308

2104

1631

2704

6013

1808

BOD5 (mg/L)
Raw Sewage Influent
Average Monthly

161

195

266

268

213

398

349

322

233

225

325

263

TSS (Ibs/day)
Average Monthly

<27

<62

<24

<26

<24

<21

<15

<21

<27

<32

<31

<33

TSS (Ibs/day)
Raw Sewage Influent
Average Monthly

1056

1736

736

847

914

1148

969

947

1012

1099

945

869




NPDES Permit Fact Sheet
Northumberland Sewer Authority WWTP

NPDES Permit No.

PA0020567

TSS (Ibs/day)
Raw Sewage Influent
Daily Maximum

2288

5466

1117

1521

1900

2090

2020

1639

1330

2606

1922

1134

TSS (Ibs/day)
Weekly Average

<34

177

43

<39

37

34

<16

34

<32

<38

49

40

TSS (mg/L)
Average Monthly

<4

<10

<5

<6

<5

<5

<4

<5

<5

<5

<5

<6

TSS (mg/L)
Raw Sewage Influent
Average Monthly

167

298

164

178

206

294

253

223

175

165

158

166

TSS (mg/L)
Weekly Average

<4

26

<7

<4

<6

<6

<8

Fecal Coliform
(CFU/100 ml)
Geometric Mean

14

<21

23

<92

15

11

<4

<30

< 269

<3

Fecal Coliform
(CFU/100 ml)

Instantaneous
Maximum

461.1

6294

1046.2

1986.3

98

12

235

40.8

10.9

866.4

4611

26.9

Nitrate-Nitrite (mg/L)
Average Monthly

2.62

3

3.51

3.5

3.58

4.63

4.55

4.43

1.37

134

2.38

2.22

Nitrate-Nitrite (Ibs)
Total Monthly

534

528.8

522.4

510.8

530.6

557.3

539.4

566.1

230.7

276.1

447.9

310

Total Nitrogen (mg/L)
Average Monthly

<3.76

<5.88

<5.68

511

6.76

5.96

<6.74

< 2.67

< 2.68

5.04

5.6

Total Nitrogen (Ibs)
Total Monthly

<775.7

<1076.8

<913.8

< 756.5

761.6

811.6

706.8

<863.1

<463

<557.2

1009.8

819.6

Ammonia (mg/L)
Average Monthly

<0.16

<1.02

<0.17

<011

<0.13

0.28

<0.1

<0.1

<0.1

<0.11

<0.63

211

Ammonia (Ibs)
Total Monthly

<354

<184.6

<24.3

<16.6

<20.8

33

<123

<13.2

<18.8

<249

<1431

323.5

TKN (mg/L)
Average Monthly

<11

<29

15

21

14

2.7

34

TKN (Ibs)
Total Monthly

<2417

< 548

<3914

<2457

<231

254.3

167.3

< 297

<2324

<281.1

561.9

509.6

Total Phosphorus
(mg/L)
Average Monthly

1.09

2.7

2.3

35

2.6

7.03

3.79

4.02

244

0.5

0.99

0.62

Total Phosphorus (Ibs)
Total Monthly

226

493.3

327.7

496.9

361.7

843.7

449.7

522.7

420.1

105.7

195.3

95.7




NPDES Permit Fact Sheet

Northumberland Sewer Authority WWTP

NPDES Permit No. PA0020567

Compliance History, Cont’d

Effluent Violations for Outfall 001, from: February 1, 2022 to January 31, 2023

Parameter

Date

SBC

DMR Value Units Limit Value Units

TRC

10/31/22

IMAX

3.0 mg/L 16 mg/L

Compliance History, Cont’d

Summary of Inspections:

The facility has been inspected at least annually by the Department over the past permit term. The most recent full inspection

of the facility on October 31, 2022 identified an eDMR effluent violation. A Chesapeake Bay inspection on November 22, 2022